KK
'I,"o'b:‘\‘:\\'
PARRRAR
0,0 0.“‘ 3

b

LR
',b‘ﬁ(\\‘:

»

b

Al

REPAIR PARTS MANUAL
MODEL NO. M11597 (96011023401)
Lawn Tractor

A4 McCULLOCH

www.mcculloch.biz

532 41 09-73 Rev. 1 02.19.07 AP/KB PRINTED IN U.S.A.



HOW TO USE THIS MANUAL

This manual is designed to provide the customer with a means to identify the parts on his/her tractor
when ordering repair parts. The illustrations may or may not represent the actual assemblies; therefore,
it is not recommended to use this manual as a guide to assemble or disassemble the tractor. Some
hardware and parts are drawn larger in order to more readily identify them.

Each tractor has its own model number.
The model number for your tractor can be found on the fender under the seat.
When ordering parts, always give the following information:

* Product - “Tractor”

* Model Number - “M11597 96011023401”

» Part Number

* Part Description

TABLE OF CONTENTS

ST 0 T I L 3
I 0 N o 0 4-5
0 S ] 6-7
DRIVE ... nnnnn 8-9
STEERING ... s s e e annnns 10-11
L ] 12-13
S ] L 14
D] 03 I N 15
MOWER DECK ..ot rnissss s snssss s s sssss s s s sssss s s sssssssss s e ssnnes 16-17
L0 AT | N 18



TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
SCHEMATIC

03049_197427-

428

+BATTERL
olifiio
SOLENOID STARTER
RED
AMMETER FUSE

(OPTIONAL)

';':: ________
WHITE O :

LUTCH / BRAKE A'I'I'ACHMENT CLUTCH
(PEDAL UP) (CLUTCH OFF)

BLACK
BLACK

SEAT SWITCH

BLACK

REVERSE SWITCH SHORTING CONNECTOR

IGNITION SWITCH

N BLACK ! ! .
| ! NOT IN REVERSE BLACK
oo
i :
BLACK/WHITE :/‘J IGNITION SF’ARé:'L.UGS I
jUN'T O plucs @

ON TWIN CYL. ENGINES)

!
! } ®
!
|
BLUE ! u._J CHARGING SYSTEM OUTPUT 28 VOLTS AC MIN. @ 3600 RPM
| 3 AMP DC @ 3600 RPM (CHARGING SYSTEM DISCONNECTED)

BLUE HOUR BLACK
FUEL SHUT-OFF O METER O ¢
SOLENOID
= R (OPTIONAL)
/ALINE

(IF SO EQUIPPED)

RED r\/ |1 o !
LIGHTING SYSTEM OUTPUT _ | :
5AMP AC @ 3600RPM  D|ODE . ALTERNATOR :

J

POSITION | CIRCUIT “MAKE”
OFF M+G+A1
RUN/OVERRIDE| B+A1
RUN B+A1 L+A2
START [B+ S +A1

NOTE
YOUR TRACTOR IS

EQUIPPED WITH A SPECIAL

ALTERNATOR SYSTEM. — Q@ —O—
THE LIGHTS ARE NOT NON-REMOVABLE REMOVABLE
CONNECTED TO THE CONNECTIONS  CONNECTIONS

BATTERY, BUT HAVE THEIR
OWN ELECTRICAL SOURCE.

BECAUSE OF THIS, THE WIRING INSULATED CLIP
BRIGHTNESS OF THE LIGHTS NG INSU CLIPS

NOTE: IF WIRING INSULATED CLIPS
WILL CHANGE WITH ENGINE WERE REMOVED FOR SERVICING OF
SPEED. AT IDLE THE LIGHTS

UNIT, THEY SHOULD BE REPLACED

WILL DIM. AS THE ENGINE IS
SPEEDED UP, THE LIGHTS TO PROPERLY SECURE YOUR WIRING.

03049 || L BECOME THEIR BRIGHTEST.

3



TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

REPAIR PARTS
ELECTRICAL

T

<
99

m
~
]
<
~
[«2)
—




REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
ELECTRICAL

KEY PART
NO. NO. DESCRIPTION

1 532 16 34-65 Battery 12 Volt 25 Amp

2 874 76 04-12 Bolt Hex Hd 1/4-20 Unc x 3/4
8 532 17 66-89 Battery Box

16 532 17 61-38 Switch Interlock Push-In

24 532 12 47-80 Cable Battery 6 Ga. 11"red
25 532 14 61-47 Cable Battery

26 53217 51-58 Fuse

27 873 51 04-00 Nut Keps Hex 1/4-20 unc
28 53212 47-73 Cable Ground 6 Ga. 12"black
29 532 19 27-49 Switch Seat

30 53219 33-50 Switch Ign

33 53214 04-01 Key Ign

40 53219 74-27 Harness Ign

41 871 11 04-08 Bolt Blk Fin Hex 1/4-20

42 532 13 15-63 Cover Terminal Red

43 53219 25-07 Solenoid

48 532 14 08-44 Adapter Ammeter

52 532 14 19-40 Protection Wire Loop

90 532 18 04-49 Cover Terminal Battery

92 532 19 66-15 Harness Pigtail Consle ROS
93 53219 25-40 Screw Plastite 10-14 x 2.0
94 53219 18-34 Module Reverse ROS

NOTE: All component dimensions given in U. S.
inches 1 inch =25.4 mm.



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
CHASSIS AND ENCLOSURES

208

Chassis-Alpha_LT_3



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
CHASSIS AND ENCLOSURES

KEY PART
NO. NO. DESCRIPTION

1 532 17 46-20 Chassis

2 532 17 65-54 Drawbar

5 532 15 52-72 Bumper, Hood/Dash

6 532 18 44-19 Saddle

8 532 15 51-38 Clip, Retainer

9 532 19 46-88 Dash

10 872 14 06-08 Bolt, Carriage 3/8-16 x 1

11 532 17 49-96 Panel Dash LH

13 532 18 17-19 Panel, Slkscr Dash RH

15 874 18 05-12 Screw 5/16-18 x 3/4

16 873 51 05-00 Nut Keps 5/16-18 x 3/4

17 532 40 61-79 Hood

18 532 18 49-21 Bumper Hood

24 874 78 06-16 Bolt Fin Hex 3/8-16 unc x 1 Gr. 5
25 819 13 13-12 Washer 13/32 x 13/16 x 12 Ga.
26 873 80 06-00 Nut Lock Hex w/Ins 3/8-16 unc
28 532 19 47-98 Girille

30 532 40 48-52 Fender

31 532 13 66-19 Bracket Fender Repl 109873x
33 532 18 25-07 Footrest Pnt LH

34 532 18 25-08 Footrest Pnt RH

35 872 11 06-06 Bolt Rdhd Sht Sgnk 3/8-16 x 3/4
37 817 49 05-08 Screw Thdrol 5/16-18 x 1/2 TYT
38 532 17 57-10 Bracket Asm. Pivot Mower Rear
39 532 18 75-68 Bracket Pivot

145 532 15 65-24 Rod Pivot Chassis/Hood

205 817 49 06-08 Screw Thdrol 3/8-16 x 1/2

206 532 17 01-65 Bolt Shoulder 5/16-18

208 817 67 06-08 Screw Thdrol 3/8-16 x 1/2

209 817 00 06-12 Screw Hex Wsh Thdrol 3/8-16
278 53219 16-11 Screw 10 x 3/4 Single Lead-Hex
- - 532 19 39-35 Plug Switch Light

-- 532 00 54-79 Plug Button Blk 359 Dia Choke

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm.



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
DRIVE

\/

Y
AV}
\
A
\

ey

A Y

ng-_{z -z
\\'7/\3

\

drive-fender_52



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

DRIVE
KEY PART
NO. No. DESCRIPTION EcE)Y E'SET DESCRIPTION
I I TransaX|e, Dana D4360-139 63 532 17 54-10 Engine PU”ey

(Order parts from transaxle 64 532 17 39-37 Bolt Hex

manufacturer) . 65 81004 07-00 Washer Lock Hvy Hicl Spr 7/16
2 532 14 66-82 Spring Return Brak? T/a Zinc 66 532 15 47-78 Keeper Belt Engine Foolproof
3 5321236-66 Pulley Transaxle 18" tires 69 532 14 24-32 Screw Hex Wsh Hi-Lo 1/4 x 1/2 unc
4 81200 00-28 Ring Retainer # 5100-62 70 532 13 46-83 Guide Belt Mower Drive RH
5 532 12 15-20 Strap Torque 30 Degrees 74 53210 95-02 Spacer Axle
6 81700 05-12 Screw 5/16-18 x 3/4 75 53212 17-49 Washer 25/32 x 1 1/4 x 16 Ga
8  5321927-06 Rod Shifter 76 81200 00-01 E-ring #5133-75
10 876 0204-16 Pin Cotter 1/8 x 1 Cad 77 53212 35-83 Key Square 2 0 x 1845/ 1865
11 532 10 57-01 Washer Plate Shf 388 Sq Hole 78 532 12 17-48 Washer 25/32 X 1-5/8 x 16 Ga
14 810 04 04-00 Washer Lock Hvy Helical 1/4 80 532 13 14-88 Arm Shift Transaxle
15 874 49 05-44 Bolt Hex Flghd 5/1 6-18 Gr. 5 81 532 16 55-94 Shaft Asm. Cross Taper
16 873 80 05-00 Nut Lock Hx W/Ins 5/1 6-18 Unc 82 532 16 57-11 Sprlng Torsion Shift
18 874 78 06-16 BO|t, Fin Hex 3/8-16 Unc x1 Gr. 5 83 819 17 12-16 Washer 17/32 x 3/4 x 16 Ga.
19 87380 06-00 Nut Lock 3/8-16 Unc 81 532 16 62.29 LirkTransaxle
21 53210 69-33 Knob . 85 53215 03-60 Nut Lock Center 1/4-28
24 873 35 06-00 NUtHeX Jam 3/8'16 UnC. 96 532 12 47-88 Retainer’Spring 1"
25 532 10 68-88 Sprlng Rod Brake 2 00 Zinc 112 819 09 12-10 Washer 9/32 X 3/4 x 10 Ga.
26 81913 13-16 WaSher 13/32X 13/16X 16 Ga 113 532 12 72-85 Strap Torque Lh
27 876 02 04-12 Pin Cotter 1/8 x 3/4 Cad 116 872 14 06-08 Bolt Rdhd Sq Neck 3/8-16 x 1.00
28 53217 57-65 Rod Brake Parking 120 873 90 06-00 Nut Lock Flg 3/8-16
29 53207 16-73 Cap Brake Parking 150 532 17 54-56 Spacer Retainer
30 532 17 49-73 Bracket Mtg Transaxle 151 819 13 32-10 Washer 13/32 Xx2x10
32 87476 05-12 Bolt Hex Hd 5/16-18unc x 3/4 156 532 16 60-02 Washer Srrtd 5/161D x 1.0 x .125TK
34 53217 55-78 Shaft Asm Pedal Foot 158 532 16 55-89 Bracket Shift Mount
35 532 12 01-83 Bearing Nylon Blk 629 Id 159 532 18 39-00 Hub Shift
36 81921 16-16 Washer 21/32 x 1x 16 Ga 161 872 14 04-06 Bolt RDHD SQNK 1/4-20 x 3/4 Gr.5
g; ggg ]g 351"?2 ﬁﬂ‘u?y"'lh‘f’é : %)ér:lposite 162 873 68 04-00 Nut Crownlock 1/4-20 UNC

- 163 874 78 04-16 Bolt Hex Fin 1/4-20 UNC x 1 Gr.5

39 87211 06-22 Bolt Rdhd 3/8-16 Unc x 2-3/4 Gr. 5 1o TS Bol Hex Tin 114-20 UNCx 1 Gr
41 532 17 55-56 Keeper Belt Retainer Idler . 166 817 49 05-10 Screw 5/16-18 x 5/8 TT Yellow
47 532 12 77-83 PU”ey Idler V Groove Plastic 168 532 16 54-92 Shoulder Bolt 5/16 -18 x .561
48 53215 44-07 Bellcrank Asm . 169 532 16 55-81 Plate, Fastening
49 532 12 32-05 Retainer Belt Style Spring 170 532 18 74-14 Keeper Belt T/A
50 872 11 06-12 Bolt Carr Sh 3/8-16 x 1-1/2 Gr. 5 197 5321696-13 Nyliner Snap-in 5/8" 1D
51 873 68 06-00 Nut Crownlock 3/8'1 6 Unc 198 532 16 98-45 Washer Nyl
52 873 68 05-00 NUt Crownlock 5/1 6-18 Unc 202 872 11 06-14 BOlt, 3/8 - 16 x 1_3/4 Gr. 5
23 53219 96-52 Link Clutch 212 532 14 52-12 Nut Flange Hex Lock
55 532 10 57-09 Sprlng Return Clutch 6 75 263 817 00 06-12 Screw, 3/8-16 x 3/4
57 53216 08-55 V-Belt Ground Drive 275 819 13 16-14 Washer, 13/32 x 1 x 14 Ga.

59 532 16 96-91 Keeper Belt Span Ctr

61 817 12 06-14 Screw 3/8-16 x .875 NOTE: All component dimensions given in U.S. inches

62 532 12 48-72 Cover Pedal Blk Round

1inch = 25.4 mm



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
STEERING

- ' ~
steering_pl.lt_68 N>

10



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
STEERING

KEY PART
NO. NO. DESCRIPTION

1 532 18 67-80 Wheel Steering

2 532 19 56-73 Axle Asm

3 532 16 98-40 Spindle Asm LH

4 532 16 98-39 Spindle Asm RH

5 532 12 49-31 Bearing Race Thrust Harden
6 532 12 17-48 Washer 25/32 x 1-5/8 x 16 Ga.
7 819 27 20-16 Washer 27/32 x 1-1/4 x 16 Ga.
8 812 00 00-29 Ring Klip #t5304-75

9 532 12 49-37 Bearing Col Strg Blk

10 53217 51-21 Link Drag

11 810 04 06-00 Washer Lock Hvy Hicl Spr 3/8
13 532 13 65-18 Spacer earing Axle Front

15 532 14 52-12 Hexflange Lock

17 532 19 07-53 Shaft Asm Strg

26 532 12 68-47 Bushing Link Drag Blk LR

28 81913 14-16 Washer 13/32 x 7/8 x 16 Ga.
29 81700 06-12 Screw 3/8-16 x 3/4

30 876 02 04-12 Pin Cotter 1/8 x 3/4 Cad

32 532 19 27-57 Rod Tie Wire Form 19 75 Mech
34 81004 05-00 Washer Lock 5/16

36 532 15 50-99 Bushing Strg 5/8 Id Dash

37 53215 29-27 Screw

38 532 19 29-16 Cap Wheel Steer

39 81911 38-12 Washer 11/32 ID x 2 3/8 OD x 12 Ga.
40 87354 06-00 Nut Crownlock 3/8-24

41 532 18 67-37 Adaptor Wheel Strg

42 532 16 96-33 Boot Steering

43 53212 17-49 Washer 25/32 x 1 1/4 x 16 Ga.
44 532 19 07-52 Extension Steering

46 532 12 12-32 Cap Spindle Fr Top Blk

65 532 16 03-67 Spacer Brace Axle

67 87211 06-18 Bolt RdHd Sqnk 3/8-16 x 2-1/4
68 532 16 98-27 Brace Axle

71 532 17 51-46 Steering Asm

82 532 19 99-78 Bracket Susp Chassis Front
88 53217 51-18 Bolt shoulder 7/16-20

91 532 17 55-53 Clip Steering

95 532 18 89-67 Washer Hardened

97 87478 05-64 Bolt 5/16-18 UNC x 4" L Gr. 5

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm.

11



TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

ENGINE

REPAIR PARTS

>|||)ﬂ||/4/ -~

A

/N ©
AN .w/bh/ |

/ \ \ >
7N \ZT e 3]

0\ \ B -

\ & -
a0\ A 8
A (7N \ONZZZ o
/\ \\ Yllxvz.. c
NE-—< <)

c

[0]

OPTIONAL EQUIPMENT
Spark Arrester

12



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
ENGINE

KEY PART
NO. NO. DESCRIPTION

1 532 17 05-51 Control Throttle / Choke

2 817 72 04-08 Screw Hex Thd Cut 1/4-20 x5/8 T

3  se-e---- Engine Briggs Model 217707
(Order Parts from Engine Manufacturer)

4 532 17 97-58 Muffler Exhaust

8 532 17 18-77 Bolt 5/16 - 18 unc x 3/4

13 53216 52-91 Gasket

14 532 14 84-56 Tube Drain QOil Easy

23 532 16 98-37 Shield Browning/Debris Guard

25 53219 06-95 Control, Choke

29 53213 71-80 Arrestor Spark

31 532 40 75-16 Tank Fuel

32 532 19 77-25 Cap Asm Fule Top

33 532 12 34-87 Clamp Hose Blk

37 532 13 70-40 Line Fuel 20"

38 532 18 16-54 Plug Drain Oil Easy

40 532 12 40-28 Bushing Snap

44 817 67 04-12 Screw Hexwsh Thdrol 3/8-16 x 3/4

45 817 00 06-12 Screw 3/8-16 x 3/4

46 81909 14-16 Washer 9/32 x 7/8 x 16 Ga.

72 53219 23-34 Screw Socket Hd 5-16-18 x .75

78 817 06 06-20 Screw 3/8-16 x 1-1/4

81 873 51 04-00 Nut Keps Hex 1/4-20 unc

119 532 19 79-49 Guard Pulley Eng. LH

120 532 40 05-43 Guard Pulley Eng. RH

121 532 19 66-88 Clips Threaded

122 53213 77-29 Screw 1/4 - 20 x 5/8

124 532 41 05-20 Shield Side RH

125 532 41 05-21 Shield Side LH

129 532 40 03-28 Guard Pulley Eng. Adapter

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

13



REPAIR PARTS
TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

SEAT

seat_lt.bolt_9
KEY PART
NO. NO. DESCRIPTION
1 532 40 10-42 Seat
2 532 14 05-51 Bracket Seat Pivot
3 871 11 06-16 Bolt Hex 3/8 - 16 x 1
4 819 13 16-10 Washer 13/32 x 1 x 10 Ga.
5 532 14 50-06 Clip Push-In Hinged
6 873 80 06-00 Nut Lock Hex w/Ins 3/8 - 16
7 532 12 41-81 Spring Seat Cprsn 2 250 BIk Zi
8 817 00 06-16 Screw 3/8-16 x 1.5
9 819 13 16-14 Washer 13/32 x 1 x 14 Ga.
10 532 19 55-30 Pan Pnt Seat (BIk)
12 532 17 46-48 Bracket Pnt Mounting Switch
13 532 12 12-48 Bushing Snap Blk Nyl

14

\\T\\
\
]
/l;
i%: :5\” :
KEY PART
NO. NO. DESCRIPTION

14 872 05 04-12 Bolt Rdhd Sht Nk 1/4-20x 1 -1/2
15 532 13 43-00 Spacer Split .28 x .96

16 532 12 12-50 Spring Cprsn

17 532 12 39-76 Nut Lock 1/4 Lge Flg

21 532 17 18-52 Bolt Shoulder 5/16-18 unc-2A

22 873 80 05-00 Nut Lock Hex w/Ins 5/16 - 18

23 871 11 08-14 Bolt Hex Black

24 819 17 19-12 Washer 17/32 x 1-3/16 x 12 Ga.
25 532 12 70-18 Bolt Shoulder 5/16-18 x .62

26 810 04 08-00 Washer Lock

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm.



REPAIR PARTS
TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

13

17 11 15

DECALS
7 12
13
16
\ .
4
1
10 9
L /AN
14
5—| .-:;"\I:
e AR
S -
=
N—" /
3
KEY PART KEY
NO. NO. DESCRIPTION NO.
1 532 19 63-57 Decal, Deflect Wrn Cutfinger Sym 14
2 532 40 88-07 Decal Engine HP 15
3 532 15 97-37 Decal, Brake/Clutch 16
4 532 15 97-36 Decal, Hot Muffler 17
5 532 19 68-41 Decal, Warning Engine Sym --
6 532 18 04-32 Decal, DBA --
7 532 40 03-89 Decal, Read Owner's Manual --
8 532 19 43-02 Decal, V-Belt Sch. --
9 532 14 08-37 Decal, Parking Brake --
10 532 18 21-66 Decal, Cut Finger --
11 532 40 82-03 Decal, Strg. Wheel --
12 532 40 82-52 Decal, Hood RH
13 53240 82-88 Decal, Hood Side Panel
WHEELS & TIRES KEY
NO.
1
2
3
4
5
6
7
1 8
9
10

wheel_1

15

&S
6
,.H 14
N —
PART
NO. DESCRIPTION

532 19 68-42 Decal

532 14 50-05 Decal, Caution, Battery
532 40 82-87 Decal, Fender

532 40 82-53 Decal, Hood LH

532 16 25-98 Decal, Drawbar

532 13 83-11 Decal, Handle Lft Height Adj.
532 40 09-01 Manual, Operator's, Euro.
532 40 09-02 Manual, Operator's, Scan.
532 40 09-03 Manual, Operator's, E-Bloc.
532 40 09-04 Manual, Operator's, Baltic.
532 41 09-73 Manual Parts

PART
NO. DESCRIPTION

532 05 91-92 Cap, Tire valve

532 06 51-39 Stem, Valve

532 12 41-57 Tire, Front

532 05 99-04 Tube, Front (Service item only)
532 12 51-21 Rim assembly, 6" front

532 12 49-57 Fitting, Grease (Front wheel only)
532 12 49-59 Bearing, Flange (Front wheel only)
532 12 51-22 Rim assembly, 8" rear

532 12 39-69 Tire, Rear

532 12 49-26 Tube, Rear (Service item only)
532 17 50-39 Cap, Hub Axle

532 14 43-34 Sealant, Tire (10 oz. Tube)

NOTE: All component dimensions given in U.S. inches

1inch = 25.4 mm



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
MOWER DECK

16



REPAIR PARTS
TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34

MOWER DECK

KEY PART

NO. NO. DESCRIPTION

1 532 19 25-56 Mower Housing Assembly

2 872 14 05-06 Bolt Carriage 5/16-18 x 3/4

3 532 13 80-17 Bracket Asm Fr. Sway Bar

4 532 19 25-68 Bracket Deck Sway Bar 38"/42"
5 532 12 46-70 Retainer Spring

6 532 17 80-24 Bar Sway Deck

7 873 80 05-00 Nut Lock Hex w/Ins. 5/16-18 unc
8 532 19 30-03 Bolt 3/8-24 x 1.25 Gr. 8

11 532 19 39-57 Blade Mower

13 532 19 28-72 Shaft Assembly, Mandrel, Vented
14 532 18 72-81 Housing, Mandrel, Vented

15 532 11 04-85 Bearing, Ball, Mandrel

18 872 14 05-05 Bolt Rdhd Sgnk 5/16-18 x 5/8
19 532 13 28-27 Bolt, Shoulder

20 53240 00-95 Baffle Vortex Front

21 873 68 05-00 Nut

23 532 19 25-57 Bracket, Mower Deflector

24 532 10 53-04 Cap, Sleeve

25 532 19 70-26 Spring, Torsion, Deflector

26 532 11 04-52 Nut, Push

27 53240 16-18 Shield, Deflector

29 532 13 14-91 Rod, Hinge

30 53217 39-84 Screw Thdrol.

31 532 18 76-90 Washer, Spacer

32 532 15 35-32 Pulley, Mandrel

33 53240 02-34 Nut, Toplock

36 532 13 14-94 Pulley, Idler, Flat

37 53219 31-98 Pulley Idler Flat

40 87368 06-00 Nut, Crownlock 3/8-16 unc

45 532 12 47-88 Retainer Spring

46 532 13 77-29 Screw

55 532 13 38-40 Idler Arm Assembly

56 532 16 57-23 Spacer, Retainer

67 532 1069-32 Knob

68 53219 32-14 V-Belt

72 532 19 32-16 Spring Brake Return

89 81913 13-11 Washer 13/32 x 13/16 x 11 Ga.

17

KEY

NO.

107
108
122
123
144
148
149
150
152
158
185
186

187
188
189
190
191
193
194
195
196
205
206
208
209
210

PART
NO. DESCRIPTION

532 13 35-02 Spacer Retainer

532 13 35-03 Stiffener, Idler Arm

532 41 01-89 Rod, Brake LH

532 41 01-90 Rod, Brake RH

532 19 34-14 Keeper Belt Idler Tension

532 16 90-22 Spring Return Idler

532 16 58-98 Retainer Spring Yellow

819 09 12-10 Washer 9/32 x 3/4 x 10 Ga.

532 19 32-35 Clutch Cable 38"/46"

817 72 04-08 Screw Hex Thd Cut 1/4-20 x 1/2

532 18 82-34 Head Asm Cable Clutch

817 49 06-44 Screw Hex Wsh Thdrol
3/8-16 x 2-3/4

532 19 34-12 Keeper Belt

532 16 58-91 Bolt Carriage Idler

532 19 25-59 Stand, Brake

532 19 25-60 Arm, Brake

532 19 25-61 Spacer, Brake

532 19 34-13 Keeper Belt Rh Mandrel

532 19 41-05 Guard Brake

819 13 32-10 Washer

532 19 37-82 Bolt/Washer Asm 5/16-18

817 49 04-16 Screw 1/4 - 20 x 1.0077

819 09 41-16 Washer 9/32 x 7/8 x 16 Ga.

817 67 06-08 Screw 3/8 - 16 x 1/2

532 40 92-56 Cover Mandrel LH

532 40 92-57 Cover Mandrel RH

532 19 25-58 Brake Assembly (Includes Stand,
Arm and Guard Components)

532 19 28-70 Mandrel Assembly (Includes Hous-

ing, Shaft and Shaft Hardware Only

- Pulley Not Included)
532 19 36-46 Replacement Mower, Complete

NOTE: All component dimensions given in U.S. inches

1 inch = 25.4 mm



REPAIR PARTS

TRACTOR - MODEL NUMBER M11597 (96011023401), PRODUCT NO. 960 11 02-34
MOWER LIFT

KEY PART

NO. NO. DESCRIPTION

1 532 15 94-60 Wire Asm Inner/Sprg w/plunger
2 532 15 94-71 Shaft Asm Lift RH

3 532 10 57-67 Pin Groove

4 812 00 00-02 E Ring #5133-62

5 819 21 16-21 Washer 21/32 x 1 x 21 Ga

6 532 12 01-83 Bearing Nylon Blk 629 Id

7 532 10 94-13 Grip Handle Bicycle Matte Blk
8 532 12 45-26 Button Plunger Black

11 532 13 98-65 Link Lift LH Fixed Length

12 532 13 98-66 Link Lift RH Fixed Length

13 532 12 46-70 Retainer Spring

15 532 17 32-88 Link Front

18

lift-rh.1piece_27

KEY PART
NO. NO. DESCRIPTION

16 873 35 08-00 Nut Jam Hex 1/2-13 unc
17 532 17 56-89 Trunnion

18 873 80 08-00 Nut Lockw/Wsh 1/2-13 unc
19 532 13 98-68 Arm Suspension Rear

20 532 19 42-09 Retainer, Spring

31 532 16 98-65 Bearing Pvt Lift

32 87354 06-00 Nut Crownlock 3/8-24

55 532 19 42-08 Bow Tie Lock

NOTE: All component dimensions given in U.S. inches
1 inch = 25.4 mm.



SERVICE NOTES

19



CCCCCCCCCC




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


